@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz  Sweep Time: 1.3ms

Trace/Detector: AVG/RMS

Pass

-0

Pawer (dBm]

RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

— Trace

— Mask Limit
5208.20 MHz
4862 dEm

0
Pass

Power (dBm]

-60

5800 300

Plot 7-1049. LPI In-Band Emission Plot SDM Primary Antenna
WF7a (160MHz 802.11ax (UNIl Band 5) — Ch. 47, MCS4)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

6000

6100
Frequency (MHz)

6300 6400

— Trace

— mask Limit
547370 MHz

® 1333dEm

6500 6430

Trace/Detector: AVG/RMS R

Pass

Power (dBm)

6460 6500 6520

Frequency (Mrz)

Plot 7-1052. LPI In-Band Emission Plot SDM Primary Antenna
WF2a (20MHz 802.11ax (UNIl Band 6) — Ch. 105, MCS4)

BW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace
— mask Limit o
6156.20 MHZ

® 4154d8m

Pass

Power (dBm)

5800 5300 000

Plot 7-1050. LPI In-Band Emission Plot SDM Primary Antenna
WF2a (160MHz 802.11ax (UNII Band 5) — Ch. 47, MCS4)

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

6100 6200

Frequency (MHz)

6300 8400

— Trace

— Mask Limit
648220 MHZ

* 10,086 d8m

500 £400 6425 8as0

L]
Pass

Power (dBm)

6475 6500
Frequency {MHz)

6525 6550 6575

Plot 7-1053. LPI In-Band Emission Plot SDM Primary Antenna
WF7a (40MHz 802.11ax (UNII Band 6) — Ch. 107, MCS4)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Tace
— Mask Limit

6480.00 MHz

* 13382d8m

. |Pass

Power (dBm)

—60

6440

Plot 7-1051. LPI In-Band Emission Plot SDM Primary Antenna
WF7a (20MHz 802.11ax (UNII Band 6) — Ch. 105, MCS4)

6180
Frequency (MHz)

— Tace

— Mask Limit
6481.20 MHZ

® 5501d8m

8520 £400 6425 8as0

Plot 7-1054. LPI In-Band

6475 6500
Frequency {MHz)

6525 6550 6575

Emission Plot SDM Primary Antenna

WF2a (40MHz 802.11ax (UNII Band 6) — Ch. 107, MCS4)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270065-13-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 324 of 552

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Pass

-20

Power (dBm}

— Trace
— Mask Limit

Pass
677,40 M2
5.073 dom

Power (4Bm)

6300 6350 6400 6450 6500

Frequency (MHz)

6550 6600

Plot 7-1055. LPI In-Band Emission Plot SDM Prim.
WF7a (80MHz 802.11ax (UNIl Band 6) — Ch. 10

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0m:

6650

)

— Trace

— Mask Limit
6477.80 MHz

® 5042 d8m

A

ary Antenna
3, MCS4)

6300 6400 600 6700 6800 6300

6500
Frequency (Mrz)

Plot 7-1058. LPI In-Band Emission Plot SDM Primary Antenna

WF2a (160MHz 802.11ax (UNII Band 6) — Ch. 111, MCS4)

s

Pass

Power (dBm)

— Trace
— Mask Linit

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

°

6452.60 MHz
® 7786 dem

Pass

Power (dBm)

6300 6350 6400 6550

6450 6500
Frequency (MHz)

Plot 7-1056. LPI In-Band Emission Plot SDM Prirnar

WF2a (80MHz 802.11ax (UNII Band 6) — Ch. 10

6600

6650

— Trace

— Mask Limit
6688.70 MHz

® 1433¢d8m

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Pass

T

-20

Power (dBm)

BRE—

-60

6700
Frequency (MHz)

6720 6740

Plot 7-1059. LPI In-Band Emission Plot SDM Primary Antenna
WF7a (20MHz 802.11ax (UNII Band 7) — Ch. 149, MCS4)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

£300 8400 00 700

6500
Frequency (MHz)

Plot 7-1057. LPI In-Band Emission Plot SDM Prirnary
WF7a (160MHz 802.11ax (UNII Band 6) — Ch. 111, MCS4)

— Trace
— Mask Limit

6692.50 MHz

® -13811dsm

Aarv Antannn
al y Miiciinia
3, MCS4)
— Trace
— Mask Limit 0
5477.00 MHz Pass
® asadsm
-10
=20
5 -30
&
2
1]
H
H
& —40
-50
-0
w00 e300 70
Antnnna
Antenna

6660 6680 6700

Frequency (MHz)

6720 6740

Plot 7-1060. LPI In-Band Emission Plot SDM Primary Antenna
WF2a (20MHz 802.11ax (UNII Band 7) — Ch. 149, MCS4)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Dates:
12/1/2023 - 04/04/2024

Test Report S/N:
1C2311270065-13-R2.BCG

EUT Type:
Tablet Device

Page 325 of 552

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

°1Pass

Power (dBm)

RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Trace

— Mask Limit

o E72860MHZ
11.719 dem

Pass
o

-10

Pawer (dBm)
l
g

&0

6625 6650 6675

Plot 7-1061. LPI In-Band Emission Plot SDM Pririiaiy
WF7a (40MHz 802.11ax (UNII Band 7) — Ch. 155, MCS4)

6700

6750 6775

Frequency (Mriz)

6800 6825

— Tace

— Mask Limit
568850 MHz

® B149d8m

-

6550 600

A b

AlICHina

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

°

Pass

Power (dBm)

-2

6650 6700 6751
Frequency (Miiz)

6800 6850 6300

Plot 7-1064. LPI In-Band Emission Plot SDM Primary Antenna
WF2a (80MHz 802.11ax (UNIl Band 7) — Ch. 151, MCS4)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

6625 6650 6675

Plot 7-1062. LPI In-Band Emission Plot SDM Pririary
WF2a (40MHz 802.11ax (UNII Band 7) — Ch. 155, MCS4)

6700

6725
Frequency (MHz)

6750 6775

— Trace
— Mask Limit
6711.20 Mz Pass
® 11008 d8m
o
-0
-20
H
2
g
& -3
40
50
6800 6825 -6

— Trace

— Mask Linit
6678.60 Mz

® saledem

6300 6400 6500

A mdm i

AlIeria

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

Pass
0

Power (dBm)

6600 5700
Frequency (MHZ}

6800 6300 7000

Plot 7-1065. LPI In-Band Emission Plot SDM Primary Antenna
WF7a (160MHz 802.11ax (UNII Band 7) — Ch. 143, MCS4)

RBW/VBW: 1.60MHz/8.00MHz  Sweep Time: 1.3ms

— Tace
— Mask Limit P

569220 MHz ass
® 5273d8m

Pawer (dBm)

6550 6600

Plot 7-1063. LPI In-Band Emission Plot SDM Primary Antenna
WF7a (80MHz 802.11ax (UNII Band 7) — Ch. 151, MCS4)

6650

700
Frequency (MHz)

6750 6800

— Tace

— Mask Limit
6607.40 MHZ

® 5241 d8m

6850 6300 6400 6500

6601 6700 6800

0 6300
Frequency (MHz)

7000

Plot 7-1066. LPI In-Band Emission Plot SDM Primary Antenna
WF2a (160MHz 802.11ax (UNII Band 7) — Ch. 143, MCS4)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270065-13-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 326 of 552

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS ~RBW/VBW: 0.22MHz/2.20MHz

Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

o
Pass

Power (dBm)

RBW/VBW: 0.43MHz/4.00MHz

Sweep Time: 1.0ms

— Tace

— Mask Limit
6997.50 Mz

® 1324d8m

. |Pass

Power (dBm)

60

6960 6980 7000

Frequency (MHz}

7020

040

— Trace

— Mask Limit
700120 MHz

® 10186 dam

6925 6950

Plot 7-1067. LPI In-Band Emission Plot SDM Prirnary Antenna

WF7a (20MHz 802.11ax (UNII Band 8) — Ch. 209, MCS4)

6975 7025

7000
Frequency (MHz)

7050 7075 7100

Plot 7-1070. LPI In-Band Emission Plot SDM Primary Antenna

WF2a (40MHz 802.11ax (UNII Band 8) — Ch. 211, MCS4)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

Pass

-10

Power (dBm)

— Trace
— Mask Limit

Trace/Detector: AVG/RMS  REW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

699130 MHz
® -12.408 dm

Pass

-10

30

Power (dBm)

—s0

6980 7000

Frequency (MHz)

7020

7040

— Trace
— Mask Limit
£832.20 MHz
® 7595 dBm

8850

Plot 7-1068. LPI In-Band Emission Plot SDM Prirnary Antenna

WF2a (20MHz 802.11ax (UNII Band 8) — Ch. 209, MCS4)

6300 6950

Frequency (MHz)

000

7050 7100

Plot 7-1071. LPI In-Band Emission Plot SDM Primary Antenna

WF7a (80MHz 802.11ax (UNII Band 8) — Ch. 199, MCS4)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

o

Pass

-0

Powar (dBm)

-40

-60

— Trace
— Mask Limit

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.82MHz/8.00MHz  Sweep Time: 1.0ms

7000.40 Mz
® 1333d8m

Pass

Power (dBm)

6925 8350 8375 7000 025

Frequency (MHz)

7050

Plot 7-1069. LPI In-Band Emission Plot SDM Primary Anienna
WF7a (40MHz 802.11ax (UNII Band 8) — Ch. 211, MCS4)

7075 7100

— Tace

— Mask Limit
6932,60 MKz

® &81dem

6800 8850

6300 000

6950
Frequency (MHz)

7050 7100

Plot 7-1072. LPI In-Band Emission Plot SDM Primary Antenna
WF2a (80MHz 802.11ax (UNII Band 8) — Ch. 199, MCS4)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Dates:
12/1/2023 - 04/04/2024

Test Report S/N:
1C2311270065-13-R2.BCG

EUT Type:
Tablet Device

Page 327 of 552

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Pass ekt Pass [ e i
~10 =10
- =20 - -0
o
s I pm 0 s oo e T e e 0
Plot 7-1073. LPI In-Band Emission Plot SDM Primary Antenna Plot 7-1074. LPI In-Band Emission Plot SDM Primary Antenna
WF7a (160MHz 802.11ax (UNII Band 8) — Ch. 207, MCS4) WF2a (160MHz 802.11ax (UNII Band 8) — Ch. 207, MCS4)
FCC ID: BCGA2898 MEASUREMENT REPORT Approved by:
IC: 579C-A2898 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
K Page 328 of 552
1C2311270065-13-R2.BCG 12/1/2023 - 04/04/2024 Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

High Data Rate

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

Pass

H
=
H

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Tace

— Mask Limic
6180.00 MHz

® .12288d8m

Pass
0

Power (dBm)

-an

6140

6160

6200
Frequency (MHz)

6220

— Trace

—— Mask Limit
6160.00 MHZ
9,368 dBm

6075 6100 6125

Plot 7-1075. LPI In-Band Emission Plot SDM Prirnary Antenna

WF7a (20MHz 802.11ax (UNIl Band 5) — Ch. 45, MCS11)

WF2a (40MHz 802.11ax

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

"1 Pass

-10

Power (dBm)

—60

— Trace
— Mask Limit

6150 6175
Frequency {MHz)

6200 6225 6250

Plot 7-1078. LPI In-Band Emission Plot SDM Primary Antenna

(UNIl Band 5) — Ch. 43, MCS11)

Trace/Detector: AVG/RMS  REW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

6177.50 MHz
® 12064 d8m

Pass

Power (dBm)

—40

6140

6160

200
Frequency (MHZ}

6220

— Trace

— Mask Limit
151,00 MHZ

® 7035 dem

6000 6050 6100

Plot 7-1076. LPI In-Band Emission Plot SDM Primary Antenna

WF2a (20MHz 802.11ax (UNII Band 5) — Ch. 45, MCS11)

WF7a (80MHz 802.11ax

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Pass
L]

Pawer (dBm)

60

— Trace

6150
Frequency (MHz)

6200 6250 6300

Plot 7-1079. LPI In-Band Emission Plot SDM Primary Antenna

(UNII Band 5) — Ch. 39, MCS11)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Mask Limit

6162.40 MHz
® 9267 dam

Pass

Power (dBm)

e

-60

6075 6100 6125

Plot 7-1077. LPI In-Band Emission Plot SDM Primary Antenna
WF7a (40MHz 802.11ax (UNII Band 5) — Ch. 43, MCS11)

6200 6225

5 5
frequency (MHz)

— Trace
— Mask Limit
15140 MHz

* caadsm

6250 950 6000 6050 6100

6150
Frequency (MHz)

6200 6250

Plot 7-1080. LPI In-Band Emission Plot SDM Primary Antenna
WF2a (80MHz 802.11ax (UNII Band 5) — Ch. 39, MCS11)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270065-13-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 329 of 552

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Pass

Pawer (dBm]

Trace/Detector: AVG/RMS

RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

s800 300 5000

Plot 7-1081. LPI In-Band Emission Plot SDM Primary Antenna
WF7a (160MHz 802.11ax (UNII Band 5) — Ch. 47, MCS11)

6100
Frequency (MHz)

6300 6400

— Tace o
— Mask Limit Pass
6209.80 MHZ
® 5047 dem
-10
20
%
&
2
i
£,
-50
~60
6500 -1

— Trace

— maskLimit
6472.50 MHz

* .1304dem

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Pass

-10

Power (dBm)

-an

-60

— Trace

6440 6460 £4B0

Frequency (MHz)

&300 520

Plot 7-1084. LPI In-Band Emission Plot SDM Primary Antenna
WF2a (20MHz 802.11ax (UNIl Band 6) — Ch. 105, MCS11)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Mask Limit

6160.20 MHz 0
® 4525 dem

Pass

-10

Power (dBm)

-4

-60

5900 6000

Plot 7-1082. LPI In-Band Emission Plot SDM Primary Antenna
WF2a (160MHz 802.11ax (UNII Band 5) — Ch. 47, MCS11)

6100 6200

Frequency (MHz}

6300 6400

6500

— Tace

— Mask Limit
648240 MHZ

® 1025dem

£400

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

Pass

-20

Power (dBm)

6425 8as0 500 6525 6550 6575

5 [2
Frequency {MHz)

Plot 7-1085. LPI In-Band Emission Plot SDM Primary Antenna
WF7a (40MHz 802.11ax (UNIl Band 6) — Ch. 107, MCS11)

Trace/Detector: AVG/RMS ~ RBW/VBW.: 0.43MHz/4.00MHz  Sweep Time: 1.0ms

— Trace

— Mask Limit
6477.50 Mhz

® .1279adem

+|Pass

-10

Power (dBm)

— Trace

—— Mask Limit
488,80 MHz

® 10361 dem

6440

Plot 7-1083. LPI In-Band Emission Plot SDM Primary Antenna
WF7a (20MHz 802.11ax (UNII Band 6) — Ch. 105, MCS11)

6180
Frequency (MHz)

8400
8520

425 8450 6525 6550 6575

&
Frequency (MHz)

Plot 7-1086. LPI In-Band Emission Plot SDM Primary Antenna
WF2a (40MHz 802.11ax (UNIl Band 6) — Ch. 107, MCS11)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270065-13-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 330 of 552

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz

Sweep Time: 1.0ms

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
Pass — Maskuimit Pass
0 6459.80 MHZ
® 7917dsm
o
-10
-10
-20
H -0
| z
H £
g -% g
3 N
2 1]
2w
0
=40
-50
=50
-60
6300 6350 6400 6450 6500 6350 6600 6650 60
Frequency (MHz)

E——

— Trace

— Mask Linit
6489.60 Mz

® glaldem

T

Plot 7-1087. LPI In-Band Emission Plot SDM Prirnary Antenna

WF7a (80MHz 802.11ax (UNIl Band 6) — Ch. 103, MCS11)

6300 6400 6500

Frequency (MHz}

6600 6700 6800 6300

Plot 7-1090. LPI In-Band Emission Plot SDM Primary Antenna

WF2a (160MHz 802.11ax (UNII Band 6) — Ch. 111, MCS11)

Trace/Detector: AVG/RMS  REW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Pass
[

Pawer (dBm)

-0

— Trace
— Mask Limit

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

6452.20 MHZ o

® -as06dem

Pass

Power (dBm)

6300 6350 6400 6500

Frequency (MHz)

350

6600

6650

— Trace

— Mask Umit
6696.30 MHz

® 13948 dam

Plot 7-1088. LPI In-Band Emission Plot SDM Primary Antenna

WF2a (80MHz 802.11ax (UNII Band 6) — Ch. 103, MCS11)

6660 6680 6720 6740

Frequency (MHz)

Plot 7-1091. LPI In-Band Emission Plot SDM Primary Antenna

WF7a (20MHz 802.11ax (UNIl Band 7) — Ch. 149, MCS11)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Pass

Power (dBm)

s

-60

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

— Trace
— Mask Limit
o
5480.20 Mz
® galdEm Pass
~10
20
E =30
§
=
3
i
2 4
=50
~60

£300 8400 00 700

6500
Frequency (MHz)

Plot 7-1089. LPI In-Band Emission Plot SDM Prirnary
WF7a (160MHz 802.11ax (UNIl Band 6) — Ch. 111,

6800 300

— Trace

— Mask Limit
6692.50 MHz

® -13764d8m

6680 6720 6740

Frequency (MHz)

Plot 7-1092. LPI In-Band Emission Plot SDM Primary Antenna
WF2a (20MHz 802.11ax (UNII Band 7) — Ch. 149, MCS11)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Dates:
12/1/2023 - 04/04/2024

Test Report S/N:
1C2311270065-13-R2.BCG

EUT Type:
Tablet Device

Page 331 of 552

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

Pass

Power (dBm)

-a0

RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Trace
— Mask Limit

6717.40 MMz 0
® -11.083dem

Pass

-0

Pawer (dBm)

-0

6625 6650 6675

Plot 7-1093. LPI In-Band Emission Plot SDM Primary Antenna
WF7a (40MHz 802.11ax (UNIl Band 7) — Ch. 155, MCS11)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

6700

6750 6775

6725
Frequency (Miz)

— Trace

— Mask Limit
669740 MHz

* sa1dem

6800 6825 6550 6600

o1Pass

-30

Power (dBm)

-0

6650 6700 6750
Frequency (MHz)

6800 6850

Plot 7-1096. LPI In-Band Emission Plot SDM Primary Antenna
WF2a (80MHz 802.11ax (UNII Band 7) — Ch. 151, MCS11)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
— Mask Limit

6717.40 MHZ

® .l0sidem o

Pass

-10

Power (dBm)

6625 6650 6675

6700

6750 6775

Frequency (MHz)

6800 6825

S

— Trace

— mask Limit
6661.80 MHz
-6.572 dBm

€300 6400 8500

Plot 7-1094. LPI In-Band Emission Plot SDM Primary Antenna

WF2a (40MHz 802.11ax (UNII Band 7) — Ch. 155, MCS11)

6600 6700

Frequency (MHz)

6800 6900 7000

Plot 7-1097. LPI In-Band Emission Plot SDM Primary Antenna

WF7a (160MHz 802.11ax (UNII Band 7) - Ch. 143, MCS11)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

—— wace Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms
Pass — Mask Lmit
° sesL0 iz Pass e
* 5787 dBm !
660100 Mz
o ® -63ssdsm
-10
-10
-2
< -20
] £
= H
g -3 2
H il
= 2 -
_an
a0
) ;‘MJ
-0
60
-0
6550 6600 6650 6800 6850 6300

Plot 7-1095. LPI In-Band Emission Plot SDM Primary Antenna
WF7a (80MHz 802.11ax (UNII Band 7) — Ch. 151, MCS11)

700
Frequency (MHz}

6300 6400

6500

6600 6700

Frequency (MHz)

6800 6300 7000

Plot 7-1098. LPI In-Band Emission Plot SDM Primary Antenna
WF2a (160MHz 802.11ax (UNII Band 7) — Ch. 143, MCS11)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270065-13-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 332 of 552

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

*| Pass

Power (dBm)

-s0

¢

RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— e
— Mask Uit Pass
699620 Mz

® 12735d8m

Power (dBm)

-40

-60

6960

Plot 7-1099. LPI In-Band Emission Plot SDM Pri e
WF7a (20MHz 802.11ax (UNIl Band 8) — Ch. 209, MCS11)

6980

7000
Frequency (MHz)

7020

rmary Ant
LES

7040

— Trace

— Mask Uimit
6997.40 MHz

® s.425d8m

6925 6950

NnNna
nary Aav nna

6975 7000 7025
Frequency (MHz)

7050 7075 7100

Plot 7-1102. LPI In-Band Emission Plot SDM Primary Antenna

WF2a (40MHz 802.11ax (UNII Band 8) — Ch. 211, MCS11)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

o1Pass

Power (dBm)

-70

— Trace

Trace/Detector: AVG/RMS  REW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Mask Limit
6990.00 MHz
® 11596dsm

Pass

20

Power (dBm)

-40

-60

6960

Plot 7-1100. LPI In-Band Emission Plot SDM Primary Ante
WF2a (20MHz 802.11ax (UNII Band 8) — Ch. 209, MCS11)

6980

7000
Frequency (MHz}

7020

7040

— Trace

— Mask Limit
636,20 MHz

® -a.048 dem

6800 6850

NnNna
nna

6900 7000 050 7100

frequency (MHz)

Plot 7-1103. LPI In-Band Emission Plot SDM Primary Antenna

WF7a (80MHz 802.11ax (UNIl Band 8) — Ch. 199, MCS11)

Trace/Detector: AVG/RMS REW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

o|Pass

-20

Power (dBm)

Trace/Detector: AVG/RMS
— Trace

RBW/VBW: 0.82MHz/8.00MHz  Sweep Time: 1.0ms

— Mask Limit
7007.60 MHz
® -10326dem

Pass

-10

-20

Power (dBm)

-40

-s0

— Trace
— Mask Limit
693140 MHz
* 3307dem

6325 8950

Plot 7-1101. LPI In-Band Emission Plot SDM Primary Antenna
WF7a (40MHz 802.11ax (UNII Band 8) — Ch. 211, MCS11)

8375

025 7050

000
Frequency (MHz)

6800 6850

7075 7100

£900 6950
Frequency (MHz)

7000 7050 7100

Plot 7-1104. LPI In-Band Emission Plot SDM Primary Antenna
WF2a (80MHz 802.11ax (UNII Band 8) — Ch. 199, MCS11)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270065-13-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 333 of 552

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Trace/Detector: AVG/RMS

RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
Pass — MaskLimit Pass
. 6928.20 MHZ
0 -5.152 dBm 0
=10 =10
- _ 0
£ £
2 2
H H
£ -3 £ -3
a0 0
s s
60 60
o600 5700 ss00 500 7000 7100 200 300 o600

Plot 7-1105. LPI In-Band Emission Plot SDM Primary Antenna
WF7a (160MHz 802.11ax (UNII Band 8) — Ch. 207, MCS11)

Frequency (MHz)

— Tace
— Mask Limit
6960.20 MHZ
* 4779dEm

Plot 7-1106. LPI In-Band Emission Plot SDM Primary Antenna
WF2a (160MHz 802.11ax (UNII Band 8) — Ch. 207, MCS11

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270065-13-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 334 of 552

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Low Data Rate

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.22MHz/2.20MHz

Sweep Time: 1.0ms

0
Pass

Power (dBm)

60

— Trace
— Mask Limit

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

6176.30 MHZ
® 12083d8m

,|Pass

Power (dBm)

—ap

-60

6140 6160 8180

Frequency {MHz)

6200 6220

— Trace

—— Mask Limit
6158.60 MHz

® -gaildem

6075

Plot 7-1107. SP In-Band Emission Plot SDM Primary Antenna

WF7a (20MHz 802.11ax (UNIl Band 5) — Ch. 45, MCS2)

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.22MHz/2.20MHz

6100 6125 6151 6200 6225 6250

0 6175
Frequency (MHZ}

Plot 7-1110. SP In-Band Emission Plot SDM Primary Antenna

WF2a (40MHz 802.11ax (UNII Band 5) — Ch. 43, MCS2)

Sweep Time: 1.0ms

Pass

—10

Power (dBm)

— Trace
— Mask Limit

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

6170.00 MHZ
® 12608d8m

Pass

Power (dBm)

6140 6160

Frequency {MHz)

6200 6220

— Trace

— Mask Linit
6159.00 MHz

® -59e7dem

6000

Plot 7-1108. SP In-Band Emission Plot SDM Primary Antenna

6050 6100 6200 6250 6300

6150
Frequency (MHz}

WF2a (20MHz 802.11ax (UNII Band 5) — Ch. 45, MCS2)

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.43MHz/4.00MHz  Sweep Time: 1.0ms

— Trace

— Mask Limit
6168.80 MHZ

® .103808m

o{Pass

Plot 7-1111. SP In-Band Emission Plot SDM Primary Antenna
WF7a (80MHz 802.11ax (UNII Band 5) — Ch. 39, MCS2)

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Tace
— Mask Limit
6157.40 Mz

Pass

Power (dBm)

Power (dBm)

6075, 6100 6125 5150 6175

Frequency (MHz)

6200 6225

Plot 7-1109. SP In-Band Emission Plot SDM Primary Antenna
WF7a (40MHz 802.11ax (UNII Band 5) — Ch. 43, MCS2)

® 5sadem

6250

5000 050 100 5200 6250 5300

150
Fraquency (Miiz}

Plot 7-1112. SP In-Band Emission Plot SDM Primary Antenna
WF2a (80MHz 802.11ax (UNII Band 5) — Ch. 39, MCS2)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270065-13-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 335 of 552

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Trace/Detector: AVG/RMS

RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

Pass

Pass

Power (dBm)

—an

— Tace
— Mask Limit
6197.00 MHZ
® 4804 dBm

Power (dBm)

— Trace

—— Mask Limit
6693.70 MHz
-13.796 d8m

6660

5300 000

Plot 7-1113. SP In-Band Emission Plot SDM Primary Antenna

6100 6200

Frequency (MHz)

6300 8400

500

6680 6700 6740

Frequency (MHz)

6720

Plot 7-1116. SP In-Band Emission Plot SDM Primary Antenna

WF7a (160MHz 802.11ax (UNII Band 5) — Ch. 47, MCS2)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

WF2a (20MHz 802.11ax (UNII Band 7) — Ch. 149, MCS2)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Pass

Power (dBm)

— Trace
— mask Limit
6159.40 MHZ
® 4053 dBm

°1Pass

Power (dBm)

— Trace
— Mask Limit

6720.40 MHz

® -11885dsm

5300 000

Plot 7-1114. SP In-Band Emission Plot SDM Primary Antenna
WF2a (160MHz 802.11ax (UNII Band 5) — Ch. 47, MCS2)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

6100 6200

Frequency (MHz)

6300 8400

500 6625 6650 6675

6700 6725 6825

Frequency (MHz)

6750 6775 6800

Plot 7-1117. SP In-Band Emission Plot SDM Primary Antenna
WF7a (40MHz 802.11ax (UNIl Band 7) — Ch. 155, MCS2)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Pass

-10

Power (dBm)

-0

-0

— Trace

— Mask Limit
6693.70 MHz

® 14444 dsm

Pass

Power (dBm)

-0

— Trace
— Mask Limit

6716.00 MHz

® 11172d8m

Plot 7-1115. SP In-Band Emission Plot SDM Primary Antenna
WF7a (20MHz 802.11ax (UNII Band 7) — Ch. 149, MCS2)

6680

6700
Frequency (MHz)

6720

6740 6625 6650 6675

6700 6750 6775 6800 6825

Frequency (MHz)

Plot 7-1118. SP In-Band Emission Plot SDM Primary Antenna
WF2a (40MHz 802.11ax (UNIl Band 7) — Ch. 155, MCS2)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270065-13-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 336 of 552

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Mask Limit

6631.00 MHz
® 5.728dem

Pass — Trace
0

Power (dBm)

-a0

6550 6600 6650 700 6750 6800 6850 300
Frequency (MHz}

Plot 7-1119. SP In-Band Emission Plot SDM Primary Antenna
WF7a (80MHz 802.11ax (UNIl Band 7) — Ch. 151, MCS2)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Pass — Trace
0

— Mask Limit

6696.20 MHZ
® 8171d8m

-10

Power (dBm)

-4

60

6550 6600 6650 700 6750 6800 6850 6300
Frequency (MHz)

Plot 7-1120. SP In-Band Emission Plot SDM Primary Antenna
WF2a (80MHz 802.11ax (UNII Band 7) — Ch. 151, MCS2)

Trace/Detector: AVG/RMS REW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
Pass — mask Limic
667940 MHz
[ ® _6.232dem
10
-
£
H
2
HE
-
-0
—60
300 w0 500 600 700 ss00 G300 00

frequency (MHz)

Plot 7-1121. SP In-Band Emission Plot SDM Primary Antenna
WF7a (160MHz 802.11ax (UNIl Band 7) — Ch. 143, MCS2)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Pass — Trace

—— Mask Limit
» %

6607.40 MHZ
® 197dsm

Power (dBm)

|

6300 6400 6500 6600 6700 6800 6900 7000
Frequency (MHz)

Plot 7-1122. SP In-Band Emission Plot SDM Primary Antenna
WF2a (160MHz 802.11ax (UNII Band 7) — Ch. 143, MCS2)

FCC ID: BCGA2898

IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270065-13-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 337 of 552

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Mid Data Rate

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time:

0
Pass

-10

Power (dBm)

—60

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

1.0ms
— Trace
— Mask Lmit o|Pass
6168.80 MKz
® 1311dEm
-10
-20
H
5w
H
-0

—60

6140 6160 8180

Frequency {MHz)

6200

Plot 7-1123. SP In-Band Emission Plot SDM Primary Antenna
WF7a (20MHz 802.11ax (UNII Band 5) — Ch. 45, MCS4)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

— Tace
— Mask Limit
6157.20 MHZ
® 5592d8m

6220 6075

Pass

Power (dBm)

—ap

—60

6100 6125 8150 8175

Frequency {MHz)

6200 6225 6250

Plot 7-1126. SP In-Band Emission Plot SDM Primary Antenna
WF2a (40MHz 802.11ax (UNII Band 5) — Ch. 43, MCS4)

Trace/Detector: AVG/RMS  REW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Tace

— Mask Limit
617750 MHZ

® 12337d8m

Pass

Power (dBm)

-50

-60

6140 6160 8180

Frequency {MHz)

6200

Plot 7-1124. SP In-Band Emission Plot SDM Primary Antenna
WF2a (20MHz 802.11ax (UNII Band 5) — Ch. 45, MCS4)

— Trace
— Mask Limit
156,60 MHz
® 7a2d8m

6220

6000 6050 6100 6150

Frequency (MHz)

6200 6250 6300

Plot 7-1127. SP In-Band Emission Plot SDM Primary Antenna

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

WF7a (80MHz 802.11ax (UNII Band 5) — Ch. 39, MCS4)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

o|Pass

Power (dBm)

6075 6100 6125 6200 6225

50 5
Frequency (MHZ}

Plot 7-1125. SP In-Band Emission Plot SDM Primary Antenna
WF7a (40MHz 802.11ax (UNII Band 5) — Ch. 43, MCS4)

— Trace — Trace
— mask it Pass — maskuimit
6159.80 MHz. 0 6151.80 MHz.
® 10271d8m -6.906 dBm
=10
=20
H
2
i
-0
-50
60
o750 S50 ca0a cosa G100 G200 ) 00

6150
Frequency (MHz}

Plot 7-1128. SP In-Band Emission Plot SDM Primary Antenna
WF2a (80MHz 802.11ax (UNII Band 5) — Ch. 39, MCS4)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270065-13-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 338 of 552

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




element

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

— Trace
— Mask Limit

6692.50 MHz

® -13811dsm

Pass [ e
, Dray “pass
Plot 7-1129. SP In-Band Emission Plot SDM Primary Antenna
WF7a (160MHz 802.11ax (UNIl Band 5) — Ch. 47, MCS4)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

6660 6680 6700

Frequency (MHz)

6720 6740

Plot 7-1132. SP In-Band Emission Plot SDM Primary Antenna
WF2a (20MHz 802.11ax (UNII Band 7) — Ch. 149, MCS4)

Pass

Power (dBm)

—60

— Tace
— Mask Limit

® 4154 dem

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

6156.20 MHz o1Pass

Power (dBm)

-40

5800 5900 6000 6100

Frequency (MHz}

6300 6400

Plot 7-1130. SP In-Band Emission Plot SDM Prima
WF2a (160MHz 802.11ax (UNII Band 5) — Ch. 47

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

6500

— Trace
— Mask Limit

6728.60 MHz

® -11719dsm

6625

ry Antenna
, MCS4)

6650 6675 6700 6725

Frequency (MHz)

6750 6775 6800 6825

Plot 7-1133. SP In-Band Emission Plot SDM Primary Antenna

WF7a (40MHz 802.11ax (UNII Band 7) — Ch. 155, MCS4)

Pass

Power (dBm)

-40

-50

— Trace

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Mask Umit
6688.70 MH2
® .14334dBm

Pass

Power (dBm)

-0

6700 6720
Frequency (MHz)

6740

— Trace
— Mask Limit

6711.20 MHz

® -11.008dsm

6625

Plot 7-1131. SP In-Band Emission Plot SDM Primary Antenna

WF7a (20MHz 802.11ax (UNIl Band 7) — Ch. 149, MCS4)

6650 6675 6700

Frequency (MHz)

6750 6775 6800 6825

Plot 7-1134. SP In-Band Emission Plot SDM Primary Antenna

WF2a (40MHz 802.11ax (UNII Band 7) — Ch. 155, MCS4)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270065-13-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 339 of 552

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms Pass — Tm:
— Mask Limit
— Tace 6678.60 MHz
Pass — MaskLmit 0 ® sedem
[} 6692.20 MHZ
® 5273d8m
-1
-10
-20
-20 £
8
- =
g -3 £
H
o
—n
50
50
-60
-0 6300 6400 6500 6600 6700 6800 6900 7000
Frequency (Mrz)
6550 6600 6650 6700 67150 6500 6850 5300

Frequency (MHz)

Plot 7-1137. SP In-Band Emission Plot SDM Primary Antenna
Plot 7-1135. SP In-Band Emission Plot SDM Primary Antenna WF7a (160MHz 802.11ax (UNII Band 7) — Ch. 143, MCS4)
WF7a (80MHz 802.11ax (UNIl Band 7) — Ch. 151, MCS4)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace — Trace
Pass — mask it Pass — skt
L] 6688.60 MHZ 6607.40 MHZ
® 5143 dsm 0

® 5241d8m

-10

i L_\.‘..‘.-—-
o e e w0 P o w0
Plot 7-1136. SP In-Band Emission Plot SDM Primary Antenna Plot 7-1138. SP In-Band Emission Plot SDM Primary Antenna

WF2a (80MHz 802.11ax (UNII Band 7) — Ch. 151, MCS4) WF2a (160MHz 802.11ax (UNII Band 7) — Ch. 143, MCS4)
FCC ID: BCGA2898 MEASUREMENT REPORT Approved by:
IC: 579C-A2898 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

K Page 340 of 552

1C2311270065-13-R2.BCG 12/1/2023 - 04/04/2024 Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without

permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact
ct.info@element.com.



@ clement

High Data Rate
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7.5.5
Low Data Rate
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